Neurologic Workshop: Clinical Pearls of Neuro Assessment for the School Nurse

Wendy L. Wright, MS, ANP-BC, FNP-BC, FAANP, FAAN, FNAP Adult/Family Nurse Practitioner Owner – Wright & Associates Family Healthcare, PLLC Owner – Wright & Associates FHC @ Concord, PLLC Owner – Partners in Healthcare Education, LLC

Wright, 2018

Disclosures • Speaker Bureau: Sanofi-Pasteur, Merck, Pfizer • Consultant: Sanofi-Pasteur, Pfizer, Merck, Arbor



5

Most Common Neurological Complaints

Wright, 2018

- Headaches
- Syncope
- Traumatic head injuries
- Dizziness



Devinsky, O., Feldmann, E., Weiner, H. (2000) Neurologic Pearls, Philadelphia: FA Davis. Pp. 277-279

Perkin, G.D., (2002) Mosby's Color Atlas and Text of Neurology; 2nd edtiion.





Visual Acuity

Visual Acuity

□Test of central vision

- Controlled by cranial nerve II (Optic)
- □Use a Snellen Chart (wall or hand-held)
 - Stand 20 feet from wall chart
 - Place hand held Snellen 13 inches from face

Wright, 2018

11

Visual Acuity

Infants

□Central vision is present, may just see light □Optimum distance for visualization: 8-12 inches

□Assess by checking direct and consensual response to light, blinking, extending the head in response to a bright light (Optical blink reflex) and blinking in response to a quick movement of an object toward the eye

- 2-4 weeks, should be able to fixate on objects
- 5-6 weeks, coordinated eye movements
 - Wright, 2018







Visual Fields

Visual Fields

- □Entire area that can be seen by the eye when its gaze is focused on a central point
- □Normally limited above by the eyebrows, below by the cheeks, and medially by the nose
- Procedure
 - □Visual fields by confrontation
 - Patient covers one eye. Examiner covers eye directly opposite

16

 Position yourself directly in front of the patient approximately 1 meter from the patient





I Want To Take A Moment And Review Some Terminology

- Definitions of visual field defects
 - □ Central scotoma: defect centered on fixation
 - \square Altitudinal defect: defect in the upper or lower half field
 - □ Bitemporal hemianopsia: a defect in the temporal parts of both fields
 - □ Homonymous Hemianopsia: A defect in the temporal half of one field and the nasal half of the other

Wright, 2018

19

Techniques for the Fundoscopic Examination

- Turn off lights in exam room
- Use large, white light
- Begin at 0 diopters
- Right hand/right eye; left hand/left eye
- Use your thumb to hold eyelid open and brace yourself
- Ask patient to focus on a point in the distance
- Begin from 1 foot away; 45 degree angle 20

















Abnormalities of the Cup Cupping Increased pressure within the eye caused by glaucoma

□Causes a backward depression of the disc giving the appearance that the cup is coming out at you

□Appearance

- Cup is enlarged (More than 1/2 the size of the disc)
- Retinal vessels sink in and under the cup

Wright, 2018

Wright, 2018











	Pupils
□Normally round	□Symmetry
□Range in size from 3-7 mm	□Newborn
□Allow images and light to enter	Response to direct light
□They change in size to adjust for light and to focus on an image	 Older child Response to direct and consensual light
■ Note	
□Size	** Pupils aremm, round, regular and equal
□Shape	bilaterally and respond briskly to direct and
□Regularity _{Wright, 2018} 37	Consensual light.







Wright, 2018

Extraocular Movements Extraocular Movements Movement of each eye is controlled by 6 muscles and 3 nerves The function of each muscle and nerve that innervates it can be tested by asking the patient to move the eye in the direction controlled by the muscle and nerve Procedure Infant: Cover/Uncover test Older Child and Adult: Assess EOM's by moving an object through the six cardinal fields of gaze

Extraocular Movements Procedure Infant: Cover/Uncover test Older Child: Assess EOM's by moving an object through the six cardinal fields of gaze **EOMs are intact; no nystagmus or strabismus. **Negative Cover/Uncover test

Wright, 2018

44

Abnormalities of EOM's Positive Cover/Uncover: Strabismus Abnormal EOM's: Strabismus Nystagmus: Fine, rhythmic oscillation of the eyes A few beats at lateral gaze are normal Causes: Increased intracranial pressure Labyrinthitis

Wright, 2018



















Motor Examination

- Arm movement
- Gait: Gait should be smooth and coordinated
 Arms swing at sides without instability or incoordination

 $\square\operatorname{\mathsf{No}}$ fasiculations, tremors or muscle atrophy

□Fasiculations: erratic, unpredictable movements

Wright, 2018

61

Motor examination 0 Absence of movement 1+ Flicker 2+ Movement on horizontal plane w/ gravity removed 3+ Movement against gravity but with no resistance 4+ Movement against gravity w/ resistance that cannot be overcome 5+ Movement against gravity w/ resistance that can be overcome

Wright, 2018

Millions of Young Athletes

- Millions of young athletes are involved in a variety of activities
- Thousands of head injuries occur annually

Concussion Statistics

- Estimates of sports-related mild traumatic brain injury (mTBI) range from 1.6–3.8 million affected individuals annually in the United States, many of whom do not obtain immediate medical attention.
- Variability in care provider experience and training, coupled with an explosion of published reports related to sports concussion and mTBI, has led to some uncertainty and inconsistency in the management of these injuries.

```
https://www.aan.com/uploadedFiles/Website_Library_Assets/Documents/3Practice_Manage
ment/5Patient_Resources/1For_Your_Patient/6_Sports_Concussion_Toolkit/slides.pdf
Accessed 02-01-2014 wright, 2018 77
```

What Is A Concussion?

- A concussion is a disturbance in brain function caused by a direct or indirect force to the head
- Results in a variety of non-specific signs and / or symptoms and most often does not involve loss of consciousness
- Should be suspected in the presence of any one or more of the following:
 - Symptoms (e.g., headache), or
 - Physical signs (e.g., unsteadiness), or
 - $-\operatorname{Impaired}$ brain function (e.g. confusion) or
 - Abnormal behavior (e.g., change in personality)

http://bjsm.bmj.com/content/47/5/259.tull.pdf accessed 05-18-2013

- Complex pathophysiological process affecting the brain
 - Result of an acceleration/deceleration or torque/twisting injury of the brain
 - Often referred to as the neurometabolic cascade of concussion
 - Characterized by microscopic axonal dysfunction
 Decreased cerebral blood flow
- It is a functional injury, not a structural one
- Rarely are abnormalities detected on standardized imaging

http://www.cdc.gov/concussion/HeadsUp/clinicians/index.html accessed 02-08-2014 Wright, 2018 7

Sports Associated with Most Concussions
Football
Rugby
Hockey
Soccer

Concussions

- Confusion and amnesia will often occur immediately after event
 - Often accompanied by headache, dizziness, nausea and/or vomiting
 - Initial dizziness and vestibular symptoms are predictors of protracted symptoms
- Symptoms following a concussion may last up to 3 months or longer
- Even when symptoms are gone, microscopic changes/damage is still occurring
- Concussions are more likely to occur within 10 days of a previous concussion

http://emedicine.medscape.com/article/92095-followup#e6 accessed 08-18-2017 Winht 2018

87

Good News: With Most Children... Symptoms resolve within 3 weeks of injury

Part One: ACE		
Injury Characteristics		
A. Injury Characteristics Date/Time of Injury	Reporter:PatientParentSpouseOther	
1. Injury Description		
Ta. Is there evidence of a forcible blow to the head (direct or indirect)? Tb. Is there evidence of intracranial injury or skull fracture? tc. Location of Impact:rrontalLit TemporalRi TemporalLit CustersMVCPedestrian-MVCFallAssaultSorts(rec)	YesNoUnknown YesNoUnknown It ParketalRt ParketalOccipitalNeckIndirect Force	
3. <u>Amnesia Before</u> (Retrograde) Are there any events just BEFORE the in	njury that you' person has no memory of (even brief)?YesNo Duration	
 <u>Amnesia After</u> (Anterograde) Are there any events just AFTER the injur 	ry that you' person has no memory of (even brief)?YesNo Duration	
5. Loss of Consciousness: Did you' person lose consciousness?YesNo Duration		
EARLY SIGNS:Appears dazed or stunnedis contused about eventsAnswers questions slowlyRepeats QuestionsForgetful (recent infl Setsuper More coloured about the		
Version for contained adverted into_ rea_ Detail		
http://www.cdc.gov/concussion/HeadsLin/ad	f/ACE-2 pdf accessed 02-01-2014	
http://www.cuc.gov/concussion/neausop/pu	1/10L 0.put accessed 02 01-2014	

- History of previous concussion
- Early posttraumatic headache
- Fatigue or fogginess
- Early amnesia, altered mental status, disorientation
- Younger age....i.e. peewee hockey/body checking

http://www.aan.com/globals/axon/assets/10722.pdf accessed 02-01-2014 Wright, 2018 101

Guidelines: When to Stay Home If a student/athlete experiences symptoms enough to affect his or her ability to concentrate or tolerate stimulation for even up to 30 minutes, the student should likely remain at home. The student may consider light mental activities, such as watching TV, light reading, and interaction with the family, until they provoke symptoms Computer use, texting, and video games should remain at a minimum.

http://pediatrics.aappublications.org/content/early/2013/10/23/peds.2013-2867.full.pdf+html accessed 02-01-2014 wright, 2018 116

What Other Additional Tests May Be Beneficial? • MRI:

- Prolonged neurologic abnormalities

Neuropsychological Testing

 Will focus on issues of executive function

http://www.cdc.gov/concussion/HeadsUp/pdf/ACE-a.pdf accessed 02-01-2014

Medication

- There is no evidence that medication improves recovery
- Acutely:

121

123

125

- Acetaminophen has been shown to be effective in reducing symptoms and discomfort
- Topiramate may be used for chronic daily headaches
- Ondansetron for 1 2 days is appropriate for nausea
- Melatonin for sleep; trazodone if no improvement

http://emedicine.medscape.com/article/92095-followup#e6 accessed 08-18-2017 Wright 2018 122

Wright, 2018

 Consider antidepressants if depression persists and individual meets diagnostic criteria

When To Refer to Specialty Symptoms persist for 10-14 days Symptoms are worsening Person has had multiple concussions or has risk factors for prolonged recovery

Post-Concussive Syndrome Definition: symptoms which persist for several weeks – months from injury Occurs in 5-8% of individuals, most with history of multiple concussions

Needs referral to concussion specialist

http://www.cdc.gov/concussion/HeadsUp/clinicians/index.html accessed 02-01-2014

Consider initiating a 504 plan for this individual

Wright, 2018

Recurrent Concussions Individuals with repeated/recurrent concussions should be provided with counseling regarding retirement from play Chronic Traumatic Encephalopathy (CTE) remains significant concern Progressive degenerative disease Degenerative changes, which can begin months to decades after the patient's last brain trauma, include atrophy of the cerebral hemispheres, medial temporal lobe, thalamus, mammillary bodies, and brainstem.

Wright, 2018

CTE and Famous Athletes

 Aaron Hernandez (age 27): Neuropathologists identified brain atrophy (shrinking of the brain) and "large perforations" in addition to Stage 3 CTE

Great Resources
http://www.cdc.gov/concussion/HeadsUp/clinicia ns/index.html
http://pediatrics.aappublications.org/content/earl y/2013/10/23/peds.2013-2867.full.pdf+html
https://www.aan.com/Guidelines/home/GetGuide lineContent/583

JJ

Wright, 2018

129

131

- 17 year-old female with a 5-7 year history of headaches
 - □ Headaches occur 1 –2 x/week; last 24 hours
 - □Pain always starts in "my sinus"; (Frontal-either side)
 - \Box Occurs whenever the "weather changes"
 - □8 on 1-10 scale, pulsating; associated with nausea, photophobia; relieved by sleep and Advil 800 mg x 2 doses

□ Presents for a "sinus evaluation"

Prior Treatments Used to Treat "Sinus Headaches"		
 Non-narcotic analgesics 	74%	
 NSAIDs (OTCs or Rx) 	72%	
 Decongestants 	57%	
 Antihistamines 	48%	
 Combination Drugs 	31%	
 Narcotics 	14%	
 Other therapy not mentioned 	11%	
 Anti-emetics 	6%	
 Ergotamines 	1%	
Schreiber et al. Poster Presented at: American Headache Society Meeting; June 21-23, 2002: Seattle, WA. Data on File, GlaxoSmithKline Wright, 2018 141		

 Opioids "reserved for use when other medications cannot be used"
Snow V. et al. Ann Intern Med 2002;137:840-849.
Wright, 2008

Too Much of a Good Thing....

- Use of any product more than 2- 3 times per week will result in rebound headaches
- Medication overuse headache
 - □Worsening of head pain caused by frequent and excessive use of immediate relief medications □Bilateral, diffuse headache
 - □Waxes and wanes
 - □Associated with fatigue, n/v, restlessness
 - □Will never get better on any medications until
 - rebounding is eliminated

Level A Recommendations:		
Effective		
Drug	Dosage	

Divalproex/sodium valpoate 400 - 1000 mg/day		
Metoprolol 47.5 – 200 mg/day		
Petasites (butterbur) 50-75 mg two times daily		
Propranolol 120 – 240 mg/day		
Timolol 10 – 15 mg two times daily		
Topiramate 25 – 200 mg/day		
p://www.headachejournal.org/SpringboardWebApp/userfiles/headache/file/AHS- N%20Guidelines.org/accessed 12-30-2012		

Level B Recommendations: Probably Effective

	Drug	Dosage
	Amitryptyline	25 - 150 mg/day
	Fenoprofen	200 - 600 mg three times daily
	Feverfew	50 mg – 300 mg two times daily
	Histamine	1 – 10 ng subcutaneously twice weekly
	Ibuprofen	200 mg two times daily
	Ketoprofen	50 mg three times daily
	Magnesium	600 mg daily
	Naproxen/naproxen sodium	550 mg two times daily
http://www.headachejournal.org/SpringboardWebApp/userfiles/headache/file/AHS- AAN%20Guidelines.pdf accessed 12-30-2012 Wright, 287		

Level B Recommendations: Probably Effective

	Drug	Dosage	
	Riboflavin	400 mg daily	
	Venlafaxine	150mg ER once daily	
	Atenolol	100 mg daily	
http:/	http://www.headachejournal.org/SpringboardWebApp/userfiles/headache/file/AHS-		
AAN	AN%20Guidelines.pdf accessed 12-30-2012		

Level C Recommendations: Possibly Effective		
Drug	Dosage	
Candesartan	16mg once daily	
Carbamazepine	600 mg daily	
Clonidine	0.75 mg daily	
Guanfacine	0.5-1.0 mg/day	
Lisinopril	10 – 20 mg daily	
Nebivolol	5 mg daily	
Pindolol	10 daily	
Flurbiprofen	200 mg daily	
http://www.headachejournal.org/SpringboardWebApp/userfiles/headache/file/AHS- AAN%20Guidelines.pdf accessed 12-30-2012 Wright, 2015		

AHS/AAN Migraine Prevention: Migraines Associated With Menstruation

- Frovatriptan: Level A
 2.5 mg two times daily perimenstrually
- Naratriptan: Level B
- □ 1 mg two times daily x 5 days perimenstrually
- Zolmitriptan: Level B
 2.5 mg two times daily perimenstrually
- Estrogen; Level C □ 1.5 mg estradiol in gel daily x 7 days perimenstrually

http://www.headachejournal.org/SpringboardWebApp/userfiles/headache/file/AHS-AAN%20Guidelines.pdf accessed 12-30-2012

What About Cluster Headaches?

- Oxygen 7L via mask (high flow oxygen)
- Abortive therapies
 Avoid medications such as stadol, opioids
- Prophylaxis:
 Lithium: best studied prophylactic medication

Wright, 2018

Long Term Headache: Oral Options

Long term: Prednisone
 0.5 – 1.0 mg/kg/day
 21 day taper
 Slowly withdraw other abortive medications
 Ramp up prophylactic medication at same time
 Protect stomach

Wright, 2**088**

Wright, 2088

Abortive Medications Avoid medications that patient is overusing Opioids, barbiturates, ergotamines

Use ones that patient has not been using
 Hydroxyzine
 Metoclopramide
 NSAIDs

Additional Therapy For Chronic Migraine

 onabotulinumtoxinA (Botox, Dysport)
 Chronic Migraine: Recommended total dose 155 Units, as 0.1 mL (5 Units) injections per each site divided across 7 head/neck muscles

http://www.botoxchronicmigraine.com/aboutchronicmigraine/?cid=sem_CMB_g oo_s_7899 accessed 12-30-2012

Wright, 2**098**

192

My Medication Doesn't Work...

- Prednisone □60, 40, 20 mg/day
- Or....Ketorolac □ 30 – 60 mg IM
- Antiemetic
 ondansetron or similar
- IV fluids

Office Based Abortive Treatment

- Treatment with injectable anti-nausea medication
 Dopamine antagonist if sedation is not an issue (e.g.prochlorperazine 5-10mg IM)
 - \square Ondansetron if sedation is to be avoided (e.g. 8 mg ODT)
- Treatment with a migraine specific therapy
 □ Subcutaneous sumatriptan (usually 4-6 mg SQ)
 □ DHE-45® (usual dose 1 mg SQ or IM)
- Treatment with injectable NSAID especially if allodynia is present (e.g. ketorolac 60 mg IM)

Jakubowski M, Levy D, Goor-Areh I. et al. Headache 2005;45:850-861.

- Tongue biting □ Seizure
- Incontinence
 Seizure or faint
- Lowers self to recumbent position
 Dysrrhythmia
 Vasovagal episode

Wright, 2018

